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FUJII MANUFACTURING CO.,LTD.
157-8 NAKA SHIROI-SHI CHIBA JAPAN

SAMPLE NAME : JIS H3270 C5341 (FUJII MANUFACTURING)

CLIENT REF.NO

THE ABOVE SAMPLE(S) AND INFORMATION WERE PROVIDED BY THE APPLICANT.
EROYUTLNERITERSERICLVIREEShELT,

SAMPLE RECEIVED : 25-Dec—2024

Yo IVE4ER

TESTING DATE : 25-Dec-2024 to 09-Jan-2025

ST

TEST REQUESTED :  SELECTED TEST(S) AS REQUESTED BY GCLIENT.

SHrEE SHEEIFBENERIZKYET,

TEST METHOD(S) ;' WITH REFERENCE TO LATEST EDITION OF IEC62321 FOR RoHS 10 SUBSTANCES.
SWMAEE OTHER CHEMICALS WERE TESTED BY EACH APPROPRIATE METHOD.

RoHS 10418 D 2 #T 1 X B #FTHR DIEC62321 %S LFELT=,
TNUNDIEEMEISOVWTIEEN T NICREEFETHEITVEL

TEST RESULT(S) :  PLEASE REFER TO THE NEXT PAGE(S).
SRR LTOR—CETSHBENEY,

b A G
Fumitaka Maruyama / Quality Officer

Central Chemical Laboratory
SGS Japan Inc.

PIN CODE: A436A884
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Test Result(s)

Test Item(s)/ Location Method Unit MDL Result
Cadmium(Cd) IEC62321-5: 2013, ICP-OES mg/kg 2 N.D.
Lead(Pb) IEC62321-5: 2013, ICP-OES mg/kg 2 11000
Mercury(Hg) IEC62321-4: 2013+AMD1: 2017, ICP-OES mg/kg 2 N.D.
Chromium VI(Cr(VI)) IEC62321-7-1: 2015, UV-VIS mg/kg 2 N.D.

NOTE: mg/kg = ppm, MDL = Method Detection Limit, N.D. = Not Detected

REMARK: The content of Cr(VI) has been calculated with regard to the sample weight as specified by client.
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SHr70—F ¥—k MEASUREMENT FLOW CHART
BEABILERIIEOTEEEEEMMLTOET,

Date: 09-Jan-2025

The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.
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Cd, Pb, Hg, Cr Cr(VI PBB/PBDE
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Sample measurement

Sample measurement

Sample measurement
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EFAR/ FBRICEHEE/ SR
(HNO,, HCI, HF %)
Decomposition under closed/ open system
(HNO;, HCI, HF, etc.)

TFILH) EFHEEE BEKICEHHEE
Extraction by alkaline solution and
solvent/ boiling water
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Solvent extraction
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Sample Image

JER24C01037

** End of Report **
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